
 

2022  

 

 

 

 

 

 

 

 

 

 

 

 

 

SERVICING CAPACITY  
AND CONTRAINTS STUDY 

  



 

 

 

 

 

  



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

i 

 

 

Table of Contents 
1 Executive Summary ................................................................................................ 1 

2 Water ....................................................................................................................... 4 

2.1 Introduction ................................................................................................................................. 4 

2.2 Criteria.......................................................................................................................................... 6 
[...]
difference in the peak inflow and pump discharge flow will start accumulating inside the wet 

well and subsequently pumped out soon after the inflow is reduced. 

‒ Pump discharge flow is more than the design flow. This situation may occur due to the lower 

system head requirement (anticipated based on preliminary review) than the design head 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

43 

 

 

calculated during pump station design. In this situation, the existing pump may be adequate 

to handle the future peak flow. 

In summary, WSP recommends pumps test be performed to investigate the actual pumping 

capacity of the installed pumps. Accordingly, an upgrade to the existing pumps can be 

determined.   

  

MAIN SEWAGE PUMPING STATION 

 
This is a duplex pumping station (1 working + 1 standby). The capacity of each installed pump is 

53 L/s at 15.63m TDH as included in “Mount Brydges – Main Sewage Pumping Station and 

Northwest Sewage Pumping Station – Operation and Maintenance Manual”. It is assumed that 

only one pump will be in operation during peak flow conditions. As shown in Table B-1 in 

Appendix B, the existing peak inflow to the Main SPS is 35.97 L/s. Therefore, it can be concluded 

that the Main SPS capacity is adequate to handle existing peak flows while maintaining the existing 

configuration and forcemain sizing and connectivity.   

 

As shown in Table B-2 in Appendix B, the future (2046) peak inflow to the Main SPS is 51.29 L/s. 

Considering the design flow of 53 L/s, it can be concluded that the Main SPS capacity is adequate 

to handle future peak flows. 

3.3.2 Strathroy 

GRAVITY SYSTEM 

Scenario 1 - Existing Condition 

The spreadsheet model presented in Table B-3 in Appendix B confirmed that the analyzed sewer 

segments have adequate capacity to serve the existing flows. Under the existing flow conditions, 

the sewer capacity utilization was identified in the range of 6% to 76%. Therefore, the remaining 

capacity of the analyzed sewer segments ranges from 24% to 94%. This range includes a variety 

of sewers from upstream (higher remaining capacity) and downstream (lower remaining capacity) 

parts of the system. The range presented herein is not abnormal. 
 

Scenario 2 – Future Condition 

The spreadsheet model presented in Table B-4 in Appendix B confirmed that the analyzed sewer 

segments have adequate capacity to serve the future flow conditions. Under the future 

development flow conditions, the sewer capacity utilization will be in the range of 6% to 82%. 

Therefore, the remaining capacity in analyzed sewer segments will be in the range of 18% to 94%. 

This range appears to overlap the existing range, which is not abnormal given that: 1) not all 

sewers will have new loads apply to them, and 2) small loads added to steeper sewers will have a 

non significant impact on the sewer capacity.   

 

Albert St SPS and Metcalfe St SPS pump all of the wastewater from Strathroy directly to the 

sewage treatment plant. The other SPS’s are all secondary, discharging to the existing sanitary 

sewers hence capacity assessment is carried out for Albert St SPS and Metcalfe St SPS only. 

 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

44 

 

 

ALBERT STREET SEWAGE PUMPING STATION 

 
This is a triplex pumping station (2 working + 1 standby). It is assumed that two pumps will be in 

operation during peak flow conditions. As shown in Table B-3 in Appendix B, the current total 

peak inflow to the Albert St SPS is 225.95 L/s however, the total capacity of the pump station is 

258 L/s at 39m TDH as mentioned in “Albert Street Sewage Pumping Station Pumps 1 & 2 

Replacement – Operation and Maintenance Manuals”. Therefore, it can be concluded that the 

Albert St SPS is adequate to handle existing peak flows while maintaining the existing 

configuration and forcemain sizing and connectivity.   

As shown in Table B-4 in Appendix B, the future (2046) peak inflow to the Albert St SPS is 282.2 

L/s. Considering the future peak inflow (282.2 L/s) is marginally higher than the design flow (258 

L/s), further review of the pump station performance is needed to determine any capacity 

increase. The following two scenarios may occur while the system experience peak inflow. 

 

‒ Pump discharge flow is equal to or slightly less than the design flow. In this situation, the 

difference in the peak inflow and pump discharge flow will start accumulating inside the wet 

well and subsequently pumped out soon after the inflow is reduced. 

‒ Pump discharge flow is more than the design flow. This situation may occur due to the lower 

system head requirement (anticipated based on preliminary review) than the design head 

calculated during pump station design. In this situation, the existing pump may be adequate 

to handle the future peak flow. 

In summary, WSP recommends pumps test be performed to investigate the actual pumping 

capacity of the installed pumps. Accordingly, an upgrade to the existing pumps can be 

determined.  

 

METCALFE STREET SEWAGE PUMPING STATION 

 
This is a duplex pumping station (1 working + 1 standby). It is assumed that one pump will be in 

operation during peak flow conditions. As shown in Table B-3 in Appendix B, the existing total 

peak inflow to the Metcalfe St SPS is 65.21 L/s however, the capacity of the existing pumps is 75 

L/s at 30.8m TDH as mentioned in “Metcalfe Street Sewage Pumping Station – Operation and 

Maintenance Manuals”. Therefore, it can be concluded that the Metcalfe St SPS is adequate to 

handle existing peak flows while maintaining the existing configuration and forcemain sizing and 

connectivity.   

 

As shown in Table B-4 in Appendix B, the future (2046) total peak inflow to the Metcalfe St SPS 

is 84.44 L/s. Considering the future peak inflow (84.44 L/s) is marginally higher than the design 

flow (75 L/s), further review of the pump station performance is needed to determine any capacity 

increase. The following two scenarios may occur while the system experience peak inflow. 

 

‒ Pump discharge flow is equal to or slightly less than the design flow. In this situation, the 

difference in the peak inflow and pump discharge flow will start accumulating inside the wet 

well and subsequently pumped out soon after the inflow is reduced. 

‒ Pump discharge flow is more than the design flow. This situation may occur due to the lower 

system head requirement (anticipated based on preliminary review) than the design head 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

45 

 

 

calculated during pump station design. In this situation, the existing pump may be adequate 

to handle the future peak flow. 

In summary, WSP recommends pumps test be performed to investigate the actual pumping 

capacity of the installed pumps. Accordingly, an upgrade to the existing pumps can be 

determined.   

3.3.3 Conclusions 

A spreadsheet model was developed for the Mount Brydges and Strathroy sanitary sewer system. 

The capacity analysis was performed on the existing condition scenario and future development 

scenario. Based on the capacity analysis for Mount Brydges and Strathroy, the analyzed existing 

sanitary sewer segments have sufficient capacity to service the existing condition and the planned 

development.  

The capacity analysis for Mount Brydges suggests that the Northwest SPS has adequate capacity 

to handle current flows. The analysis further indicated that the Northwest SPS does not have 

adequate capacity to handle future flows (2046). However, the actual pump performance via pump 

test is recommended to determine whether any upgrades are required. Main SPS is identified 

with sufficient capacity to handle existing and future flows (2046).  

When considering the available wastewater conveyance capacity within Mount Brydges and 

Strathroy and the Municipality’s intentions to further study and consideration system upgrades, it 

is recommended that Official Plan policies be considered which limit the future use of partial 

servicing within the settlement area. The policies should reflect the improved land use efficiency 

of developing on full municipal services (e.g., smaller lot sizes) and future connections to municipal 

wastewater collection more broadly. 

The capacity analysis for Strathroy identifies that the Albert St SPS and Metcalfe St SPS have 

adequate capacity to handle existing flows. Based on the future peak inflows it seems these pump 

stations do not have adequate capacity, however the actual pump performance via pump test is 

recommended to determine whether any upgrades are required. 

 

  



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

46 

 

 

4 Wastewater Treatment 

4.1 Introduction 
This component of the Servicing Capacity and Constraints Study report specifically addresses the 

system review of the Strathroy Wastewater Treatment Plant (WWTF) and the Mount Brydges 

Sewage Treatment Plant (WWTF) to ensure there is capacity to service the needs to 2046.   

4.2 Background and Objectives  
The Municipality of Strathroy-Caradoc is a lower-tier Municipality within the County of Middlesex 

with residential, industrial and commercial land uses. With an overall population of approximately 

22,000, the Municipality is serviced by two sewage treatment plants – Strathroy WWTF (WWTF) 

and Mount Brydges WWTF (WWTF). The Strathroy WWTF has a rated capacity of 10,000 m3/d 

and is operated in accordance with the Amended ECA No. 5933-C37KWJ issued on June 24, 

2021. The WWTF consists of inlet works, earthen aeration basin with a fine bubble aeration 

system, two secondary clarifiers, RAS/WAS pump station, cloth disk media filter, UV disinfection, 

sludge storage and standby power diesel generator.  

The Mount Brydges WWTF has a rated capacity of 825 m3/d and is operated in accordance with 

the C of A No. 7788-8BJRL8 issued on January 26, 2011. The WWTF includes rotating biological 

contactors (RBCs), final clarifiers, filter pump chamber, an effluent filtration system, UV 

disinfection system, chemical storage and feed system for alum and soda ash, effluent outfall and 

standby power diesel generator.  

The objective of this report is to: 

1. Provide a summary of the major maintenance needs and proposed rehabilitation strategies  

2. Provide summary of capacity to meet development needs to 2046.  

3. Provide recommendations for appropriate system upgrades. 

4. Review expansion considerations for Mount Brydges WWTF with options for expanding or 

replacing the RBC technologies . 

5. Review expansion considerations for Strathroy WWTF.  

6. Evaluate sludge handling needs and options for future decommissioning of the historical 

sewage lagoons.  

4.3 Sources of Data 
The following sources of data were used for the capacity review: 

1. Amended Environmental Compliance Approval No. 2228-9XXQKQ dated July 20, 2015 

(for the Strathroy WWTF) 

2. Certificate of Approval No. 7788-8BJRL8 dated January 26, 2011 (for Mount Brydges 

WWTF)  

3. 2016 – 2021 Annual Reports for Strathroy WWTF and Mount Brydges WWTF  



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

47 

 

 

4. Daily SCADA Summary Report for Strathroy WWTF for 2018 – November 2020  

5. Daily In-House Lab Results for Strathroy WWTF for 2018 – November 2020 

6. Daily Wastewater Summary Report for Mount Brydges WWTF for 2018 – September 2020  

7. Operation Manual for the Mount Brydges WWTF 

8. Strathroy WWTF Operational Improvement Action Plan 

9. Mount Brydges WWTF Treatment Upgrades Study  

10. Strathroy WWTF Upgrades – Aerated Lagoon Upgrade Report  

4.4 Strathroy Sewage Treatment Plant  

4.4.1 Treatment Process  

According to the Amended ECA No. 5933-C37KWJ, the Strathroy WWTF has a rated capacity of 

10,000 m3/d with a peak flow rate of 23,280 m3/d. The plant is comprised of inlet works, earthen 

aeration basin with a fine bubble aeration system, two secondary clarifiers, RAS/WAS pump 

station, cloth disk media filter, UV disinfection, sludge storage and standby power diesel 

generator. According to the 2016 Annual Performance Report, the plant was upgraded in 2000 

and converted from an aerated lagoon treatment process to a mechanical sewage treatment plant 

with a capacity of 8,560 m3/d.  The plant was re-rated in 2010 with a capacity of 10,000 m3/d.  

Wastewater (raw sewage) is directed to an inlet works which contains a flow splitter box to divert 

the wastewater flow to the screening channel. Grit material or other large debris is removed using 

a mechanically cleaned bar screen that is located in the screening channel. The screened 

wastewater is then directed to the aeration basin for secondary treatment which operates as an 

extended aeration process. The aeration basin is constructed with a membrane liner and aeration 

is provided using a fine bubble aeration system. Three air blowers are used to provide the air 

requirements for the lagoon. A 150-kW diesel generator is used to provide emergency standby 

power. The wastewater from the aeration basin is directed to two circular secondary clarifiers. 

Cloth disk media filters are used for post-secondary treatment of the effluent from the secondary 

clarifier. Return activated sludge (RAS) from the secondary clarifier flows to the RAS/WAS wet 

well which is equipped with two (2) RAS pumps for returning the RAS to the aeration basin. 

Secondary scum from the clarifiers flows to a scum pit which is equipped with a scum transfer 

pump. The treated effluent leaving the secondary clarifier is subjected to UV disinfection using a 

system comprised of two channels equipped six UV lamps per channel. This provides a total of 

fourteen (14) modules.  

Waste activated sludge (WAS) is directed to one sludge storage pond (lagoon) that is equipped 

with a surface aerator. A supernatant pump is used to transfer the clarified effluent from the pond 

to the aeration section for the treatment.  

4.4.2 Process Design Summary  

The process design summary for the Strathroy WWTF is shown in Table 16.  

  



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

48 

 

 

Table 16: Strathroy Wastewater Treatment Plant Process Design Summary 

UNIT PROCESS DESIGN PARAMETER 

Inlet Works    

Splitter box  

    Number 

 

1 

Screening Channel 

    Type  

    Number  

    Dimension 

    Capacity     

 

Equipped with a mechanically cleaned bar screen  

1  

0.76 m x 6 m  

Peak flow of 23,280 m3/d 

Aeration Basin  

Aeration Basin 

    Type 

    

    Number  

    Volume  

 

Earthen aeration basin equipped with fine bubble 

aeration system 

1 

8,560 m3 

Aeration Blowers  

    Number  

    Capacity (each) 

    Number  

    Capacity  

 

2 

4,750 m3/h 

1 

9,500 m3/h 

Standby Diesel Generator  

    Number  

    Capacity 

    Fuel Tank Capacity 

 

1 

150 kW  

1,135 L 

Secondary Clarifier   

Secondary Clarifier  

    Type 

    Number  

    SWD 

    Diameter 

 

Circular  

2 

4 m 

22.5 m 

RAS/WAS wet well 

    Number 

 

1 

RAS Pump  

    Number  

    Pump Capacity (each) 

 

2 (1 duty and 1 spare) 

72 L/s (6,221 m3/d) @ 7m TDH 

WAS Pump  

    Number  

    Pump Capacity (each) 

 

1  

17 L/s (1,469 m3/d) @ 13m TDH 

Scum Pit  

    Number  

    Volume 

 

1 

3.5 m3 

Scum Transfer Pump  

    Number  

    Pump Capacity (each) 

 

1 

17 L/s (1,469 m3/d) @ 13m TDH 

Post-Secondary Treatment System  

Cloth Media Disk Filter Units 

 

    Number 

    Capacity (each) 

Packaged cloth media disk filter units arranged in 

parallel  

2 (1 duty and 1 spare)  

Peak hourly flow of 1,104 m3/h 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

49 

 

 

UNIT PROCESS DESIGN PARAMETER 

Supplementary Treatment System  

Alum Pumps  

    No. of Pumps 

    Capacity (each)  

 

2 

100 (L/h) 

Disinfection  

UV Disinfection System  

    No. of UV channels  

    No. of Modules  

    No. of lamps per channel  

 

2 

14 

6 

Outfall Sewer   

Re-aeration chamber and outfall sewer 1 

Sludge System  

Sludge Storage 

     Type      

     Number 

 

Pond  

1 

Sludge Pond Aerator  

    Type  

    Number 

 

Surface Aerator  

1 

Supernatant Pump 

    Number 

    Capacity 

 

1 

12 L/s (1,037 m3/d) @ 11 m TDH  

4.4.3 Effluent Quality Requirements  

According to the Amended ECA No. 5933-C37KWJ, the effluent criteria for the Strathroy WWTF 

are shown in Table 17 and 18. The effluent loading limits are shown in Table 19.  

Table 17: Effluent Objectives for the Strathroy Wastewater Treatment Plant 

PARAMETERS AVERAGING CALCULATOR EFFLUENT OBJECTIVES 

cBOD5  Monthly Average Effluent 

Concentration 

5 mg/L (April 1 – October 31) 

10 mg/L (November 1 – March 31) 

Total Suspended Solids (TSS) Monthly Average Effluent 

Concentration 

5 mg/L (April 1 – October 31) 

10 mg/L (November 1 – March 31) 

Total phosphorous (TP)  Monthly Average Effluent 

Concentration 

0.3 mg/L (April 1 – October 31) 

0.5 mg/L (November 1– March 31) 

Total Ammonia Nitrogen (TAN) Monthly Average Effluent 

Concentration 

1.0 mg/L (April 1 – October 31) 

3.0 mg/L (November 1 – March 31) 

E. Coli  Monthly Geometric Mean Density 

 

150 CFU/100 mL (1) 

pH Single Sample Result 6.5 – 8.5 inclusive 

Dissolved Oxygen Single Sample Result >4.0 mg/L 
(1) If the MPN method is utilized for E. coli analysis the objective shall be 150 MPN/100 ml 

  



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

50 

 

 

Table 18: Effluent Limits for the Strathroy Wastewater Treatment Plant 

PARAMETERS  AVERAGING CALCULATOR EFFLUENT LIMITS 

CBOD5  Monthly Average Effluent 

Concentration 

10 mg/L (April 1 – October 31) 

15 mg/L (November 1 – March 31) 

Total Suspended Solids (TSS) Monthly Average Effluent 

Concentration 

10 mg/L (April 1 – October 31) 

15 mg/L (November 1 – March 31) 

Total phosphorous (TP)  Monthly Average Effluent 

Concentration 

0.5 mg/L (April 1 – October 31) 

1.0 mg/L (November 1 – March 31) 

Total Ammonia Nitrogen (TAN) Monthly Average Effluent 

Concentration 

2 mg/L (April 1 – October 31) 

5 mg/L (November 1 – March 31) 

E. Coli  Monthly Geometric Mean Density 

 

200 CFU/100 mL (1) 

pH Single Sample Result Between 6.0 – 9.5 inclusive 

Dissolved Oxygen Single Sample Result minimum 4.0 
(1) If the MPN method is utilized for E. coli analysis the objective shall be 200 MPN/100 ml 

Table 19: Effluent Loading Limits for the Strathroy Wastewater Treatment Plant 

PARAMETER  AVERAGING CALCULATOR EFFLUENT LOADING LIMITS 

(KG/D) 

cBOD5  Annual Average Daily Effluent 

Loading 

103.4 

Total Suspended Solids  Annual Average Daily Effluent 

Loading 

103.4 

Total Phosphorous  Annual Average Daily Effluent 

Loading 

6.1 

Total Ammonia Nitrogen  Annual Average Daily Effluent 

Loading 

27.8 

4.4.4 Plant Design Parameters  

In 2010 the Strathroy WWTF was re-rated to a capacity of 10,000 m3/d. The design parameters 

for the plant at this re-rated capacity are summarized in Table 20.  

Table 20: Design Parameters for the Strathroy Wastewater Treatment Plant 

PARAMETER  VALUE 

Rated Average Daily Flow, m3/d  10,000 

Rated Peak Flow, m3/d  23,820 

Design Peak Flow Factor  2.38 

Effluent Quality Requirements  See Table 2 and 3 above for the ECA requirements 

4.4.5 Historical Review  

Annual Performance Reports for 2017 to 2021 for Strathroy Wastewater Treatment Plant were 

used to review the wastewater flow and effluent characteristics for the plant.  

4.4.6 Wastewater Flow  

The average day (ADF) and maximum daily flows (MDF) for the period 2017 to 2021, along with 

the 3-year average for the same period are shown in Table 21.   



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

51 

 

 

Table 21: Historical Wastewater Flows at the Strathroy Wastewater Treatment Plant 

YEAR ADF (M3/D) MDF (M3/D) PEAK FACTOR 

(MDF/ADF) 

2017 5,276 6,830 1.3 

2018 5,439 7,906 1.5 

2019 5,121 6,835 1.3 

2020 4,982,6 6,702 1.3 

2021 4,652.4 6,637 1.4 

5-year average 5,094 6,982 1.4  

For the five-year period from 2017 to 2021, the average flow accounts for 51% of the rated 

capacity of the plant. This is also illustrated in Figure 18. Peak flow information was not provided 

for the plant, but in lieu of this data, the maximum day flows are also shown on Figure 18.  As 

shown in Figure 18, over this five (5) year period, there were only six instances where the max 

day flow exceeded the rated capacity, however, it should be noted these max day flows were 

lower than the peak capacity of the plant (23,820 m3/d).  

 

 

Figure 18: Average Day and Maximum Day Flows for the Strathroy WWTF for 2017 to 2021 

 

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

N
o

v
-1

6

J
u

n
-1

7

D
e
c

-1
7

J
u

l-
1

8

F
e

b
-1

9

A
u

g
-1

9

M
a

r-
2
0

S
e

p
-2

0

A
p

r-
2
1

O
c

t-
2

1

S
tr

a
th

ro
y
 S

T
P

 W
a
s
te

w
a
te

r 
F

lo
w

s
 (

m
3
/d

) 

Average Day Flow (m3/d) Rated Capacity (m3/d) Maximum Day Flow (m3/d)

Plant Rated Capacity = 10,000 m3/d



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

52 

 

 

4.4.7 Effluent Wastewater Characteristics  

The effluent characteristics (concentrations and loadings) for the period 2017 to 2021 are outlined 

in Table 22 and Table 23. Figure 19 to Figure 22 graphically illustrate the monthly averages for 

the effluent parameters (cBOD5, TSS, TP and Ammonia-N). The performance of the plant was 

assessed by comparing the concentrations and loadings to the effluent objectives and limits 

specified in the ECA for the Strathroy WWTF. It should be noted that the Annual Performance 

Reports appear to use the term total nitrogen (TN) and total ammonia-nitrogen interchangeably. 

Given that the ECA objectives and limits are based on the Total Ammonia-Nitrogen, this report 

assumes that the data provided in the annual reports are total ammonia-nitrogen.   

Table 22: Final Effluent Concentration at the Strathroy WWTF for 2017 to 2021. 

YEAR CBOD5 (MG/L) TSS (MG/L) TP (MG/L) NH3-N (MG/L) 

Apr-Oct Nov-Mar Apr-Oct Nov-Mar Apr-Oct Nov-Mar Apr-Oct Nov-Mar 

2017 3.91 6.68 5.31 7.72 0.30 0.43 0.25 2.58 

2018 9.24 5.30 7.20 4.32 0.34 0.25 0.30 0.72 

2019 9.07 11.68 6.0 11.88 0.28 0.37 0.25 1.37 

2020 2.4 5.5 5.61 8.08 0.32 0.33 0.28 0.48 

2021 2.19 2.90 4.6 6.92 0.28 0.38 0.32 0.3 

5-year Average  5.36 6.41 5.75 7.78 0.3 0.35 0.28 1.09 

Effluent Objective  5.0 10 5.0 10 0.3 0.5 1.0 3.0 

Effluent Limit 10 15 10 15 0.5 1.0 2.0 5.0  

Table 23: Final Effluent Loadings at the Strathroy WWTF for 2017 to 2021 

YEAR CBOD5 (KG/D) TSS (KG/D) TP (KG/D) NH3-N (KG/D) 

Apr-Oct  Nov-Mar Apr-Oct  Nov-Mar Apr-Oct  Nov-

Mar 

Apr-Oct  Nov-Mar 

2017 20.0 31.5 27.7 37.4 1.6 2.1 1.2 11.17 

2018 47.6 29.7 37.4 24.2 1.8 1.4 1.5 3.8 

2019 45.1 61.6 29.8 62.0 1.4 2.0 0.8 7.0 

2020 11.43 30.58 26.62 43.01 1.54 1.79 1.33 2.67 

2021 10.27 13.49 22.20 33.63 1.34 1.61 1.47 1.33 

5-year Average  26.88 33.38 28.74 40.04 1.55 1.79 1.27 5.17 

Effluent Load 

Limit  

103.4 103.4 103.4 103.4 6.1 6.1 27.8 27.8 

Review of the historical data shows that Ammonia-N concentrations are typically in compliance 

with the ECA objectives and limits. However, the data also showed that from 2018 to date, there 

have been exceedances in the final effluent for cBOD5 TSS and TP effluent concentrations during 

both summer and winter periods. This is particularly evident in 2021.   



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

53 

 

 

 

Figure 19: Monthly cBOD5 Effluent Concentration for the Strathroy WWTF for 2017 to 2021 

 

Figure 20: Monthly TSS Effluent Concentrations for the Strathroy WWTF for 2017 to 2021 

 

0.0

5.0

10.0

15.0

20.0

25.0

Nov-16 Sep-17 Jul-18 May-19 Mar-20 Jan-21 Oct-21

Ef
fl

u
e

n
t 

cB
O

D
5

 c
o

n
ce

n
tr

at
io

n
 (

m
g/

L)
 

Effluent cBOD5 Concentration (mg/L) Effluent Limit Effluent Objective

0

5

10

15

20

25

30

Nov-16 Sep-17 Jul-18 May-19 Mar-20 Jan-21 Oct-21

Ef
fl

u
e

n
t 

TS
S 

co
n

ce
n

tr
at

io
n

 (
m

g/
L)

 

Effluent TSS Concentration (mg/L) Effluent Limit Effluent Objective



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

54 

 

 

 

Figure 21: Monthly Effluent TP Concentration for Strathroy WWTF for 2017 to 2021 

 

 

Figure 22: Monthly Effluent TAN Concentrations at Strathroy WWTF for 2017 to 2021 

0.00

0.20

0.40

0.60

0.80

1.00

1.20

Nov-16 Sep-17 Jul-18 May-19 Mar-20 Jan-21 Oct-21

Ef
fl

u
e

n
t 

TP
 C

o
n

ce
n

tr
at

io
n

 (
m

g/
L)

Effluent TP Concentration Effluent Limit Effluent Objective

0.00

2.00

4.00

6.00

8.00

10.00

12.00

Nov-16 Sep-17 Jul-18 May-19 Mar-20 Jan-21 Oct-21

Ef
fl

u
e

n
t 

TA
N

 c
o

n
ce

n
tr

at
io

n
 (

m
g/

L)
 

Effluent TAN Efflueny TAN Limit Effluent TAN Objective



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

55 

 

 

4.4.8 Sludge Generation  

The waste activated sludge (WAS) generated from the wastewater treatment process is directed 

to the sludge storage pond (lagoon) which is sized to accommodate both WAS and any 

precipitation. According to the 2016 – 2019 Annual Performance Reports, this lagoon also 

received sludge from the Mount Brydges WWTF during this period. As of 2019, sludge from Mount 

Brydges is no longer accepted at the Strathroy WWTF. Sludge hauling and biosolids application 

is only done when required. Table 24 below summarises the historical sludge volumes reported 

for the Strathroy WWTF. 

Table 24: Reported Sludge Volumes Generated at the Mount Brydges WWTF and Strathroy WWTF 

YEAR 
SLUDGE VOLUMES (M3) 

From Mount Brydges to Strathroy At Strathroy 

2016 130 n.d. 

2017 266 n.d. 

2018 484 105,106 

2019 204 95,819 

2020 - 73,280 

n.d. – no data available  

4.5 Mount Brydges Sewage Treatment Plant  

4.5.1 Treatment Process  

The Mount Brydges Sewage Treatment Plant has a rated capacity of 825 m3/d with a peak flow of 

1,650 m3/d, and services a population of approximately 1,950 persons. The plant has provision for 

future expansion to 1,180 m3/d. Treatment at the plant includes primary and secondary treatment, 

tertiary treatment and final polishing before the treated effluent is discharged to a dry drainage 

ditch that drains into the Vermeersch Drain.  

Incoming wastewater to the plant is first screened at the Main and Northwest W Sewage Pumping 

Station. The screened effluent flows to a four-chamber inlet flow splitter box. Two of these four 

chambers direct the incoming flow to the two rotating biological contactor (RBC) units. The 

remaining two are available for future expansion to two additional RBC units.   

Each RBC unit is equipped with four stages. The first two stages are aerobic while the last two are 

anaerobic. Wastewater from the splitter box flows through the four stages providing reduction 

solids and nutrient concentrations. The mixed liquor from the RBC units then flows by gravity to 

two rectangular mechanical secondary clarifiers. Each clarifier is equipped with a chain and flight 

sludge scraper to remove the settled sludge. Alum addition at the inlet to the secondary clarifier 

is used for phosphorous removal.  Sludge is removed from the bottom of the secondary clarifiers 

using submersible transfer pumps and pumped to the primary tanks of the RBC units. The clarified 

effluent from the secondary clarifiers flows by gravity through an effluent weir/trough to the filter 

feed basin.  

Three tertiary continuous backwash filters are used for tertiary treatment of the effluent from the 

secondary clarifier. The filters are single media, continuous backwash, up-flow tertiary filters and 

the clarified water from the filter feed basin is pumped into the lower section of the sand media 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

56 

 

 

bed. The water flows upward through the filter bed and the filtered water exits the top of the filter 

over an effluent weir plate. Alum addition into the pumped flow to the lower section of sand filter 

is used for phosphorous removal. Rejected water from the filters flow by gravity to the reject water 

basin. This basin is equipped with duty/standby pumps to pump the water to an injection point 

upstream of the inlet flow splitter box.  

From the tertiary filters, the filtered effluent flows by gravity through a flowmeter to the UV 

disinfection system. The UV system is comprised of two (2) banks with a total of 16 lamps per 

bank. The UV system automatically cycles between the two banks providing a duty/standby 

operation when flows are less than 2,100 m3/d. When the flow exceeds 2,100 m3/d, both banks 

are operated simultaneously.  

The Mount Brydges WWTF is also equipped with an internal bypass system that comprises a 

7,000 m3/d portable submersible pump and a manhole located along the feed pipe to the filters. 

This arrangement allows wastewater to temporarily bypass the filter feed pumps and the upstream 

process to be redirected to filter flow splitter. Wastewater can also bypass the UV chamber by 

opening a gate valve just upstream of the strainer and the filter flow splitter. This water would be 

directed to the outfall manhole.  

4.5.2 Process Design Summary  
Table 25: Mount Brydges Wastewater Treatment Plant Process Design Summary 

UNIT PROCESS DESIGN PARAMETER 

Rotating Biological Contactors  

Rotating Biological Contactors 

    Number 

    Capacity (total) 

    Media Surface Area (total) 

    No. of stages (each RBC) 

    Diameter 

    Type of media 

    No. of cover (each RBC) 

    Type of cover 

 

2 

825 m3/d 

27,282 m2 

4 

3.7 m 

HDPE 

1 

Fiber-glass 

Future Rotating Biological Contactor Tank 

    Number 

    Type 

    Dimension 

    Capacity 

 

1 

Concrete 

9.8 m (L) x 4.7 m (W) x 4.5 m (H) 

207.3 m3 

Final Clarifier  

Final Clarifier 

    Number  

    Capacity 

    SWD 

    Length x Width 

    No. of Sludge Collector (each clarifier) 

    Type of Sludge Collector 

 

2 

Peak flow of 3,260 m3/d 

2.6 m 

12 m x 3.75 m  

1 

Chain and flight  

Filter Pump Chamber 

    Number  

 

1 

Filter Feed Pump   



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

57 

 

 

UNIT PROCESS DESIGN PARAMETER 

    Number  

    Capacity 

    Control 

2 

65 L/s @ 9.2 m TDH 

Variable frequency drive (VFD) 

Effluent Filtration System   

Flow Splitter box 

    Capacity 

    No. of Overflow Weirs 

    Width of Weir (each) 

 

Peak flow of 5,595 m3/d 

3 

400 mm 

Effluent Filtration System 

    Number 

 

1 

Continuous Backwash Filter  

    Type 

 

    Media 

    Number  

    Diameter 

    Depth 

    Capacity 

    Filtration Surface Area (each)  

 

Single media, continuous backwash, up-flow 

tertiary filter  

Sand 

3 (2 duty and 1 standby) 

3100 mm 

6200 mm 

Peak flow of 3,260 m3/d 

7.54 m2 

Filter Reject Pump  

    Number  

    Pump Capacity 

 

2 (1 duty and 1 standby) 

8.3 L/s @ 9.2 m TDH 

UV Disinfection System   

UV Disinfection Unit 

    Number 

    dimensions (LxW)  

    No. of UV banks 

    No. UV Modules (for each UV bank) 

    No. UV Lamp (for each module) 

    Type of Lamp  

    Target UV Dose   

 

1 

3.8 m (L) x 0.6 m (W) 

2  

4 

8 

Low pressure, high Intensity 

30 mJ/cm2 at a minimum 65% UVT254 nm  

Chemical Storage and Feed System  

Soda Ash (CaCO3) Mixing Tank  

    Number 

    Capacity 

 

1 

500 L 

Soda Ash Solution Storage Tank 

    Type 

    Number 

    Capacity 

 

Polyethylene 

1 

5,600 L 

 Soda Ash Feed Pump 

    Type  

    Number  

    Pump Capacity 

 

ProMinent Sigma/2 (S2Ca) Motor Driven Pump 

2 

2 – 264 L/hr 

Alum Storage Tank 

    Type 

    Number 

    Volume 

 

Polyethylene 

1 

3,600 L 

Chemical metering Pump 

    Type 

    Number 

 

ProMinent gamma/L Solenoid Dosing Pump 

2 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

58 

 

 

UNIT PROCESS DESIGN PARAMETER 

    Capacity 18.43 L/h 

Effluent Outfall   

Effluent Outfall Sewer  

    Number 

    Length 

    Diameter 

 

1 

7 m 

250 mm 

Effluent Discharge Point  

    Number  

    Length 

    Diameter  

    Final discharge point  

 

1 

50 m 

300 mm  

Dry ditch that drains to Vermeersch Drain  

Standby Power   

Standby Power Diesel Generator  

    Number 

    Capacity 

 

1 

250 kW 

4.5.3 Effluent Quality Requirements  

The effluent objectives and the effluent limits as stated in the Certificate of Approval (CoA) Number 

7788-8BJRL8 issued on January 26, 2011, are shown in Table 26 and Table 27 respectively.   

Table 26: Mount Brydges WWTF Effluent Quality Objectives 

EFFLUENT PARAMETER CONCENTRATION OBJECTIVES 
1Freezing 2Non-Freezing 

cBOD5 10 5.0 

Total suspended solids (TSS)  10 5.0 

Total phosphorous (TP)  0.8 0.3 

Total ammonia nitrogen  3.0 1.0 

Chlorine residual  0.0 0.0 

E. coli --- 150 E. Coli /100 mL  

pH  pH 6.5 to 8.5  

1Freezing refers to temperatures =< 5 deg. C 

2Non-freezing refers to temperatures > 5 deg. C  

Table 27: Mount Brydges WWTF Effluent Quality Limits 

EFFLUENT PARAMETER CONCENTRATION OBJECTIVES 
1Freezing  2Non-Freezing 

cBOD5 15.0 10.0 

Total suspended solids (TSS)  15.0 10.0 

Total phosphorous (TP)  1.0 0.5 

Total ammonia nitrogen  5.0 3.0 

Dissolved oxygen   5.0 5.0 

E. coli ----- 200 E. Coli/100 mL 

pH  pH 6.0 to 9.5 inclusive 

1Freezing refers to temperatures =< 5 deg. C 

2Non-freezing refers to temperatures > 5 deg. C   



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

59 

 

 

4.5.4 Plant Design Parameters 

According to the Mount Brydges Operation Manual, the design parameters for the WWTF are 

shown in Table 28 below.  

Table 28: Plant Design Parameters for Mount Brydges WWTF 

PARAMETER VALUE 

Rated Average Daily Flow, m3/d  825 

Rated Peak Flow, m3/d  1,650 

Effluent Quality Requirements  See Table 11 and Table 12 above for the ECA requirements 

4.5.5 Historical Review  

Data from the Annual Performance Reports for 2017 to 2021 for Mount Brydges WWTF were used 

to provide a review of the wastewater flow and effluent characteristics for the plant.  

4.5.6 Wastewater Flow  

The average day (ADF) and maximum daily flows (MDF) for the period 2017 to 2021, and the 5-

year average for the same period are shown in Table 29. 

Table 29: Historical Wastewater Flows at the Mount Brydges WWTF 

YEAR ADF (M3/D) MDF (M3/D) PEAK FACTOR 

(MDF:ADF)  

2017 124 150 1.21 

2018 167 211 1.27 

2019 201 259 1.29 

2020 207 261 1.26 

2021 273 347 1.27 

5-year average 194 246 1.26  

The data shows the flows to the plant have been gradually increasing over the five years from 

2017 to 2021.  Based on the average flow for 2021, the ADF flows account for 33% of the rated 

capacity of the plant. Figure 23 shows the both the average day and max day flows which are 

much lower than the rated capacity. Peak hourly and peak instantaneous flow information was not 

provided for the plant, as such information on historical peak flow events could not be presented.  

 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

60 

 

 

 

Figure 23: Historical Average Day and Maximum Day Flows at the Mount Brydges WWTF for 2017 to 2021 

4.5.7 Effluent Wastewater Characteristics  

The effluent characteristics for the period 2017 to 2021 are outlined in Table 30 with the average 

concentrations for the parameters of interest. The effluent loadings are shown in Table 31. The 

performance of the plant was assessed by comparing the concentrations and loadings to the 

effluent objectives and limits specified in the ECA for the Strathroy WWTF. It should be noted that 

the Annual Performance Reports appear to use the term total nitrogen (TN) and total ammonia-

nitrogen interchangeably. Given that the ECA objectives and limits are based on Total Ammonia-

Nitrogen, this report assumes that the data provided in the annual reports are total ammonia-

nitrogen. The historical data shows that the effluent has been in compliance with the effluent 

discharge limits for all parameters except ammonia-nitrogen and cBOD5.  

Table 30: Effluent Concentrations for the Mount Brydges WWTF for 2017 to 2021 

YEAR CBOD5 (MG/L) TSS (MG/L) TP (MG/L) NH3-N (MG/L) 

2017 3.87 8.1 0.30 1.5 

2018 5.97 7.4 0.27 3.9 

2019 6.45 10.9 0.36 6.2 

0

100

200

300

400

500

600

700

800

900
O

c
t-

1
6

M
a

r-
1
7

A
u

g
-1

7

D
e

c
-1

7

M
a

y
-1

8

O
c
t-

1
8

M
a

r-
1
9

A
u

g
-1

9

J
a

n
-2

0

J
u

n
-2

0

N
o

v
-2

0

A
p

r-
2

1

S
e
p

-2
1

F
e
b

-2
2

M
o

u
n

t 
B

ry
d

g
e
s
 S

T
P

 F
lo

w
s
 (

m
3
/d

) 

Average Day Flow (m3/d) Max Day Flow (m3/d) Rated Capacity

Plant Rated Capacity = 825 m3/d 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

61 

 

 

YEAR CBOD5 (MG/L) TSS (MG/L) TP (MG/L) NH3-N (MG/L) 

2020 5.96 12.8 0.32 4.4 

2021 3.55 8.6 0.31 2.8 

5-year Average  5.2 9.5 0.3 3.8  

Effluent Limit  10 (April – Nov)  

15 (Dec – Mar)  

10 (April – Nov)  

15 (Dec – Mar)  

0.5 (Apr – Nov)  

1.0 (Dec – Mar)  

3.0 (Apr – Nov) 

5.0 (Dec – Mar)  

Effluent Objective  5 (April – Nov)  

10 (Dec – Mar)  

5 (Apr – Nov)  

10 (Dec – Mar)  

0.3 (Apr – Nov) 

0.8 (Dec – Mar) 

1.0 (Apr – Nov)  

3.0 (Dec – Mar)  

Table 31: Effluent Loadings at the Mount Brydges WWTF for 2017 to 2021 

YEAR CBOD5 (KG/D) TSS (KG/D) TP (KG/D) NH3-N (KG/D) 

2017 0.46 1.02 0.02 0.20 

2018 0.97 1.18 0.04 0.67 

2019 1.31 2.21 0.07 1.26 

2020 1.22 2.62 0.07 0.82 

2021 0.94 2.21 0.08 0.75 

5-year Average  0.98 1.85 0.06 0.74 

Effluent Limit  10 (April – Nov)  

15 (Dec – Mar)  

10 (April – Nov)  

15 (Dec – Mar)  

0.5 (Apr – Nov)  

1.0 (Dec – Mar)  

3.0 (Apr – Nov) 

5.0 (Dec – Mar)  

4.5.8 Sludge Production  

From 2016 to the beginning of May 2019, the sludge from the Mount Brydges WWTF was 

transported to the sludge lagoon located at the Strathroy WWTF. From May 2019 to the end of 

2021, sludge was hauled to the City of London.  Based on the Annual Performance Reports for 

the Mount Brydges WWTF, the volume of sludge generated and transferred to Strathroy WWTF 

and City of London is shown in Table 32. 

Table 32: Sludge Production for Mount Brydges WWTF and Strathroy WWTF 

YEAR VOLUME OF SLUDGE 

TRANSFERRED TO CITY OF 

LONDON (M3) 

VOLUME OF SLUDGE 

TRANSFERRED TO 

STRATHROY WWTF (M3) 

2016 n/a  130 

2017 n/a 266  

2018 n/a 484 

2019 708 204  

2020 900 - 

4.6 Future Flows 
The Sanitary Sewer Analysis was used to inform the future average dry weather and peak 

wastewater flows to the Mount Brydges WWTF and Strathroy WWTF.  

For the purpose of assessing the capacity of the process units, the maximum day flow was 

estimated using a peaking factor based on the historical MDF: ADF flows received for 2017 to 

2021. The peak hour flow was estimated by applying a factor of 1.44 to the max day flow in 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

62 

 

 

accordance with WEF MOP 8. These values are shown in the Table 33. For this report, the Peak 

flow in Table 19 is equivalent to the Peak Instantaneous Flow.  

Table 33: Future Wastewater Flow to the Mount Brydges WWTF 

PARAMETER STRATHROY WWTF MOUNT BRYDGES 

WWTF 

Current Rated Capacity, m3/d  10,000 825 

Future Average Dry Weather Flow (ADWF), m3/d  5,429 1,059 

Future Max Day Peaking Factor  1.4 1.3 

Future Max Day Flow (MDF), m3/d  7,600 1,377 

Future Peak Hourly Flow (PHF), m3/d  10,945 1,983 

Future Peak Flow, m3/d  31,678 7,659 

4.7 Process Units Design Basis  
In Ontario, wastewater treatment plants are typically designed in accordance with the Ministry of 

Environment Design Guidelines for Sewage Works.  Table 34 shows the recommended design 

basis for each of the major process units as applicable to the Mount Brydges WWTF and Strathroy 

WWTF.  

Table 34: MOE Recommended Design Basis for Process Units 

PROCESS  DESIGN BASIS  

Screening  Peak instantaneous flow (PIF)  

Grit Removal  Peak Hour flow  

Primary Treatment  Peak Daily flow  

Aeration with nitrification  Average BOD5 loading based on average day flow  

Peak daily TKN loading (based on design peak daily 

flow)  

Secondary sedimentation  Peak hourly flow and Peak daily solids Loading  

Disinfection  Peak Hourly flow  

Effluent filtration  Peak Hourly flow  

Sludge treatment Maximum monthly mass loading and flows  

4.8 Strathroy WWTF Process Capacity Assessment  

4.8.1 Preliminary Treatment  

Preliminary treatment at the Strathroy WWTF is provided in the inlet works which comprises a 

flow splitter box and a mechanically cleaned bar screen which is located in the screening channel. 

According to the ECA, the screen has been sized to accommodate the peak flow of 23,280 m3/d. 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

63 

 

 

Based on the projected future peak flow for the plant of 31,678 m3/d, the screens may not have 

the capacity to handle a peak flow through the plant.  

4.8.2 Secondary Treatment – Aeration  

Secondary treatment is achieved using an extended aeration process in an aeration basin 

equipped with fine bubble diffusers, secondary clarification and a cloth disk media filter. The 

aeration basin provides an overall volume of 8,560 m3 and the system is operated with a dissolved 

oxygen (DO) concentration in the range of 1.2 to 3.0 mg/L based on the SCADA Log reports. The 

mixed liquor in the aeration tanks is maintained in the range of 2,000 to 3,700 mg/L. This is in 

accordance with the typical design values for an extended aeration system of 2,000 – 5,000 mg/L 

for MLSS. 

Return activated sludge from the aeration tanks is returned to the aeration basin. For the period 

2018 to 2020, the RAS flow has ranged from 3000 m3/d to 4500 m3/d accounting for approximately 

70 – 80% of the incoming wastewater flow to the plant. The RAS:ADF ratio is in accordance with 

the recommended design value of 50 – 150% of the incoming wastewater flow.  A portion of the 

RAS stream is removed as waste activated sludge (WAS) with a WAS:RAS ratio of 11%. Influent 

load data was not available for the plant as such the organic loading rate (OLR) could not be 

reviewed.   

4.8.3 Secondary Treatment – Clarification 

The clarification system is comprised of the two secondary clarifiers followed by post-secondary 

filters. Each clarifier has a diameter of 22.5 m, a side water depth of 4m and a total surface area 

of 397 m2.  With two units installed, the clarifiers provide a total surface area 795 m2.   According 

to the MOE Design Guidelines for Sewage Works, with an extended aeration treatment process, 

the clarifier should not exceed the design surface overflow rate (SOR) of 40 m3/m2.d based on the 

peak hourly flow through the plant. Based on the projected future PHF of 10,945 m3/d, the SOR 

for the clarifiers was estimated to be 13.8 m3/m2.d. This SOR is below the recommended design 

criteria which indicates the clarifiers will have sufficient capacity for the future flow.  

The cloth disk media filters provide an overall capacity of 26,496 m3/d. This capacity exceeds the 

future PHF of 10,945 m3/d and is expected to have adequate capacity at the future flows.   

4.8.4 UV Disinfection 

The UV disinfection system which is comprised of 14 modules, each with six lamps, would have 

been sized to accommodate the design peak hourly flow in accordance with the MOE Design 

Guidelines. This design PHF of 20,000 m3/d exceeds the projected future peak hourly flow of 

10,945 m3/d and as such it is expected that the existing UV system has adequate capacity to 

accommodate the future flows through the plant.  

4.8.5 Sludge Treatment  

Solids processing at the Strathroy WWTF involves pumping of the waste activated sludge from 

the aeration process to a sludge storage pond (lagoon) that is equipped with a surface aerator. 

The supernatant from the lagoon is pumped from the pond to the aeration tanks for treatment. 



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

64 

 

 

Information on the capacity of the pond, frequency of hauling on an as needed basis and quality 

of the sludge was not available.   

4.8.6 Summary  

In accordance with the MOE Design Guidelines, the capacity of the process units are based on 

different flow parameters such as average day flow, peak hourly or peak instantaneous flows (see 

Table 35). To compare the different units the equivalent average day flow was calculated using 

the peaking factors associated with the future flows. The summary of the capacity assessment is 

shown in Table 35 while the process capacity chart is shown in Figure 24. 

Table 35: Capacity Assessment Summary for Strathroy WWTF 

TREATMENT UNIT DESIGN BASIS 

AVERAGE 

DAY 

FLOW 

(M3/D) 

MAXIMUM 

DAY 

FLOW 

(M3/D) 

PEAK 

FLOW 

(M3/D) 

EQUIVALENT 

AVERAGE 

DAY FLOW 

(M3/D) 

Inlet Works - Screening PIF   23,280 3,990 

Aeration Basin ADF 10,000   10,000 

Secondary Clarifiers PHF   20,000 9,921 

Cloth Media Disk Filter PIF   26,496 13,143 

UV Disinfection PHF   20,000 9,921 

 

Figure 24: Process Capacity Chart for Strathroy WWTF 

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

Inlet Works -
Screening

Aeration Basin Secondary clarifiers Cloth Disk Media
Filter

UV Disinfection

W
a
s
te

w
a
te

r 
F

lo
w

s
 (

m
3
/d

) 
 

Treatment Units Future flow (5,429 m3/d)



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

65 

 

 

4.8.7 System Upgrade & Expansion Considerations  

4.8.7.1 Operational Challenges  

The Strathroy WWTF is currently operating at 53% of the rated capacity (10,000 m3/d) of the plant. 

The plant experiences seasonal fluctuations in the influent flow and quality due to discharges from 

a food processing facility. Historically, this has resulted in exceedances in the concentrations of 

BOD5, TSS and TP in the final effluent when compared with the ECA objectives and limits.  In 

addition to these exceedances, the plant had a number of maintenance issues over the years 

inclusive of replacement of the blower air line, modifications to the clarifiers to address short 

circuiting and repairs of the clarifier control mechanism (the underwater sluice gate). There were 

also reports of a major plant failure in 2017, 2018 and 2019. Attempts have been made to adjust 

the approach used for maintenance activities at the plant by implementing a more proactive 

approach. However, there are some ongoing challenges: 

1. Inability to clean and properly maintain the aeration lagoon due to lack of redundancy in 

the system. A single lagoon is used for aeration. Due to the membrane liner in the lagoon, 

cleaning of the system is also considered to be a high-risk activity.   

2. The lack of maintenance causes the accumulation of solids along the side and bottom of 

the basin  

3. There have been a number of exceedances of cBOD5, TSS and TP effluent limits in recent 

years (see Table 8 and Figure 1).  

4. Poor energy efficiencies in the operation of the plant due to the power consumption 

requirements for the aeration lagoon  

5. Flows to the plant are impacted by level of precipitation in the area and the period of the 

year during which the precipitation occurs. In response, the Municipality has undertaken 

a proactive approach to reduce extraneous flow by inspecting the sanitary sewer, 

conducting spot repairs or lining the sewers, and the installing sub-surface drainage that 

would redirect groundwater from the sanitary sewer to the storm sewer system.  

Other than the challenges highlighted above, the Annual Performance Reports for the period 2016 

to 2021 have only reported routine maintenance activities at the Strathroy WWTF. 

4.8.7.2 Expansion and Upgrades  

The plant is currently operating at 53% of its rated capacity.  Additionally, the capacity review has 

indicated that all process components, except for the screens in the inlet works, have sufficient 

capacity to meet the future flow to 2046. As such, expansion of the inlet headworks is required to 

accommodate additional capacity is required. The ongoing operational, maintenance, and energy 

efficiencies issues can be addressed by upgrading specific components of the plant as follows: 

1. Based on the capacity review, increase the capacity of the inlet screens such that they are 

sized to accommodate the future peak flow of 31,678 m3/d.  

2. Construction of an additional lagoon to provide redundancy and allow the existing aeration 

lagoon to taken offline for cleaning and maintenance.  

3. Replacement of the existing blowers for more energy efficient options.  



Municipality of Strathroy-Caradoc 

Final Servicing Capacity and Constraints Study | Prepared by WSP July 2022 
 

 

66 

 

 

To improve overall plant operation, the Municipality may undertake additional measures that are 

not within the purview of the plant, some of which are already being considered by the 

Municipality. These include: 

4. Ensure the implementation of the operational improvements at pre-treatment plant at the 

food processing facility to minimize potential upsets to the Strathroy treatment plant. These 

would include:  

a. Reduce the amount of soil on the produce before they are transported for 

processing at the food facility. This applies specifically to the carrots.  

b. Reduce and/or eliminate soil waste by redesigning the primary drain system  

c. Reduce water usage 

d. Reduce the infiltration of stormwater to the wastewater system 

5. Implementation of sewer use by-laws for industrial discharges to the wastewater collection 

system 

6. Possible implementation of flow monitoring and control system at the food processing 

facility to assist with the sewer by-laws and also to inform the plant in advance of potential 

high strength waste streams that could negatively impact operation of the plant.  

4.9 Mount Brydges WWTF Process Capacity 
Assessment  

4.9.1 Secondary Treatment  

Wastewater flow into the Mount Brydges WWTF is directed to the rotating biological contactor 

(RBC) units for secondary treatment. The two existing units were sized for the current rated 

capacity of 825 m3/d and provides a media surface area of 27,282 m2. There is provision for a 

third RBC unit with a concrete tank having a capacity of 207.3 m3.  If included, this would provide 